For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 76

2130 Tractor S/N 239,001 - 326,005

38" Deck Assembly

.@- -r,

/ ,,/lmuuuuuuwwfrmu A/l vv
m.: T ,ﬁ/ \\)v
. . (o
m\ﬁ/V\ \\ e e /w T.E//rﬁ\
) . Yf H\ S S
i - [ \“t [\ e A
o o N /o . /
© o o/ G
) " AN
\ KT S Vo Jm‘n.fmﬂL
/ ,/,uu“‘m{ s | W\ T
Y 2he) 1 ®
T i /”mmmmmm“ 7. &
ﬁ\&/v mL o~ J, A/B\v
(A1) /= SV ALY / L
T ,,%\V ; ) — &)
. //// m/ A \ ’ HW
@® A\\“.,vﬂ,y.,ﬁwyI-MH,\.‘.\W = %H,.mmmm w m..wmmwm,&,m, SN
TTY mu g \ N 1
\W -memh - \_ an v \Nmmpa, Y Am m@/v A\MH,V Qmwv A/m__v
\\ B\ IE N Sy e M // ///\ AN
@ \ mvw £ v\,M, { \.\le\..i(innnwr //H, I
ety aun vy /. o |
: = /AW ~ O ®
L3N o\ (=
;ﬂ/ \ vﬁ/ L ﬁ/ A 3/v ‘ AW“_/ ) // 4_// w Amh.\v_ ~
mz\ m) 0\ ..‘ﬁm,a\i, G
- - ~ o —
H\\ %\ . @\W p \,}v 3
A h A\ nm_,,v : Mn
mev A,/mwv, \?_/v LY ~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005 Page 2 of 76
38" Deck Assembly

Ref#  Part Number Qty S/P/F  Description
1 17863 1 S  Skirt, Extension
2 603-0181 1 S  Plate Assy, Mounting
3 603-0199 1 Handle, Tension
4  603-0200 1 S  Bracket, Front Lift
5 703-1413 1 Cover, LH Belt
6 703-1693 1 S  Bracket, Hinge Mtg
7 703-2182 1 S Cover, RH Belt
8 703-2559 1 Bracket, Handle Stop
9 710-0167 3 /P Bolt, Carriage, 1/4-20 x .50 Lg
10 710-0258 2 S  Screw, Hex Cap, 1/4-20 x .62 Lg GR2
11  710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.50 Lg GR5
12 710-3008 1 /P Screw, Hex Cap, 5/16-18 x .75 Lg GR5
13  710-3021 5 /P Screw, Hex Cutting, 5/16-18 x .62 Lg
14  710-3178 2 /P Bolt, Sht Nk Carriage, 3/8-16 x .75 Lg GR5
15  711-0792 1 S  Pin, Hinge, .25 Dia x 6.75 Lg
16 711-3224 1 Spacer, .395 ID x .75 OD x .440 Lg
17  711-3314 1 S Pin, Roller, 1/2 Diax 7.31 Lg
18 712-0271 3 /P Nut, Hex Sems, 1/4-20
19 712-0287 4 S Nut, Hex, 1/4-20
20 712-0431 6 S Nut, Hex Flanged Lock, 3/8-16
21  712-3004A 1 /P Nut, Hex Flange Top Lock 5/16-18
22  712-3010 5 S Nut, Hex, 5/16-18 GR5
23  712-3048 2 S  Nut, Hex Jam, 1/2-13 GR5
24 712-3083 2 /P Nut, Hex Top Nylon Lock, 1/2-13
25 714-0115 1 S Pin, Cotter, 1/8 Diax 1.0 Lg
26  715-3003 2 /P Spiral Spring, 3/16 Dia x .75 Lg
27  726-0106 1 S Cap, Speed Nut
28  731-1032 1 S  Deflector Assy, Chute (Includes Ref No. 6, 15,
27 & 31)
29  731-3005 1 /P Roller
30 732-0262 1 S  Spring, Extension, .88 OD x 6.12 Lg
31 732-0602 1 S  Spring, Torsion
32 732-3115 1 /P Spring, Extension, 1.25 OD x 8.15 Lg
33 732-3127 2 S  Spring, Compression
34 734-0973 2 /P Wheel, Deck, 5 in. Dia
35 736-0270 4 /P Washer, Bell, .265 x .75 x .062 Thk
36 736-0272 2 S  Washer, Flat, .510 x 1.0 x .060 Thk
37  736-0275 5 S  Washer, Flat, .34 x .68 x .062 Thk
38  738-0143 1 /P Bolt, Shoulder, .498 Dia x .340 Lg
39 738-0507B 2 S  Bolt, Shoulder, .50 Dia x .434 Lg
40  738-0533 2 S  Bolt, Shoulder, .498 Dia x 1.64 Lg
41  738-0572 2 S  Bolt, Shoulder, .375 Dia x 1.16 Lg
42 747-3172 1 S Rod, Front Lift
43  747-3188 2 Pin, Mower Support
44  759-3730 1 Deck Assy w/Graphics
777-9192A 1 S  Graphic, Rider Danger
777-1043 1 Graphic, Man & Machine
777-9341 1 S  Graphic, Assemble Chute
45  777-2196 1 S  Graphic, Danger

WWW.mymowerparts.com



Page 3 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

38" Spindle Assembly

AmW/ —,
m,) -
P
,ﬂ AT T D N (D)
. AN ﬁ ( Zv N’
~ AV RN \ ! T
N ..M// y b / [
\ﬂm/ \“y V TN\ J mu.wwi um e Pi\\i\ _
(m) / b g\ w7
»

v k qugi : Mm - Jn“ﬁu_.nlﬁ

)| ‘.wﬁ_J e MNMN ﬂm g..?HH 1:4

WWW.mymowerparts.com

1\ |
p v/ \ AN J .
qmy / wm“ \.. - \“m._m%T- o ;ﬁ H PUaN A\%,v ,/ ,w
B pray ™ Ty TN o/ ’ i oS /@\ @
@OQOLT®OL LLleC ® 'O
[H\ Jﬁ. h / \ . Qﬁ/ AH\ ﬁmm N/ v Ah’\_ / \\\ p ~ - ._ﬁ\\\h
’ S Y i e L
= #@ - ® ®)
g ¥ 4o
4 cw V :@ | A . g
A N Jh \/V_\ B — X,,.lnum\\l/ ,
—l I 7 WA \
A\H/v _,,r * WV / ” m\\u_ AMmm{ANﬂ -M..‘l#l e -I,v
S Ny ﬁ
o= § O A*mrr-...ﬁ ¥ i #)
e ey y i P e
H 0 7\ 0 3
A\ql. v A\ nw v .h m../ .mK 1N—y mmm,_.v_\v ﬂm. —_
REEO®® g
o N _ﬁ,/i\v ‘—‘ ‘.\_va A\mm,,_
[ ﬂ
Y
® © @O0 9

N Ev.__ d@ mm. m M_ mm_ @ _w v_\  — g@
It PO

ole ® @ ®a

(@) (n,




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
38" Spindle Assembly

Page 4 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0172 1 S  Pivot Arm, Double Pulley
2 703-1387 4 S  Cup, Spindle Hdn
3  703-1650 2 /P Plate, Spindle Mtg
4  703-2463 1 S  Arm, Idler
5 710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.50 Lg GR5
6 710-0923 1 /P Screw, Hex Cap, 5/8-18 x 3.0 Lg GR5
7  710-1010 1 /P Screw, Hex Cap, 1/2-20 x 3.0 Lg GR8
8  710-3005 6 /P Screw, Hex Cap, 3/8-16 x 1.25 Lg GR5
9 711-3171 4 S  Spacer, .755x 1.25x .44 Lg
10 712-0239 1 S  Nut, Hex Center Lock, 1/2-20
11  712-0431 7 S  Nut, Hex Flanged Lock, 3/8-16
12 712-3018 2 S Nut, Hex, 3/4-16 GR8
13  712-3026 2 S  Nut, Hex Jam, 3/4-16 GR5
14  714-0135 2 S  Key, #91 Woodruff, 1/4 x 3/4 Hdn
15  716-3020 2 S  Snap Ring, Internal
16  721-3018 4 S Seal Oll, 1.25 x 1.874 x .25
17  732-0262 1 S  Spring, Extension, .88 OD x 6.12 Lg
18  732-3115 1 /P Spring, Extension, 1.25 OD x 8.15 Lg
19 736-0100 1 /P Washer, Flat, .531 x 1.25 x .036 Thk
20 736-0179 1 S  Washer, Flat, .531 x 1.25 x .100 Thk
21  736-0258 6 /P Washer, Flat, .385 x 1.0 x .135 Thk
22  736-0290 1 /P Washer, Flat, .63 x 1.0 x .063 Thk Hdn
23  736-3014 2 /P Washer, Flat, .781 x 2.0 x .105 Thk
24  737-3000 3 S  Fitting, 3/16 Drive Lube
25  741-0338 2 /P Bearing, Flange, 3/4 ID x .53 Lg
26  741-0524 2 S Bearing, Ball, .62 ID x 1.57 OD x .44 Thk
27  741-3028 4 S Cone, Bearing
28  741-3030 2 S  Spacer, Bearing
29  742-3009 2 S Blade, Low Lift, 19.38 Lg
759-3395 2 S Blade, Hard Coated Low Lift, 19.38 Lg
742-3008 2 S Blade, Bagging, 19.38 Lg
759-3396 2 S Blade, Hard Coated Bagging, 19.38 Lg
30 748-3020 2 S  Spacer
31  750-0656 1 /P Spacer, Idler Brkt, .50 ID x .75 OD x 2.25 Lg
32  750-3132 1 S  Spacer, Pulley, .6351D x .88 OD x 1.25 Lg
33  754-3029 1 S  Belt, Spindle, A-Section x 59 Lg
34  754-3055A 1 S Belt, PTO, B-Section x 112.4 Lg
35 756-0627 1 S  Pulley, Flat Idler, 3.5 OD
36 756-3008 2 /P V-Pulley, 4.62 OD
37  756-3070 1 S  Pulley, Double
38  759-3226 2 S  Housing w/Cups, Spindle
39  759-3369 2 S  Kit, Shaft w/Seal
40  759-3665 2 S  Spindle Assy, Blade

WWW.mymowerparts.com



Page 5 of 76

ISSION

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

6-Speed Transm

@
N SN . . _ 7 Ny
,/mu,\u mwv ) \\\ \ ; m“n/
A (@ SR = / / A
~~ P A\_m,/ V./J\... m«_ - A/ﬁn,\V A\m.. @ m;v |||||||| 1 _mwv \ \\ _mw / \N,w.ﬁ@
v ( ,ﬁ v CIN ZW g ;.w _mﬂ,,/v X w ~ / ABJ . o A
i = Wf,u\ “mr/ / \\m"u @ & \ il amnt)) 7/ m
N o 3 C S e = ~
.m _@\ I G «‘ ; @) e — TR @ e @
A/ﬁw_\v/ ) JD\A‘ A _bl K \\ ...II.A v [ N ;o “ 7m.\\ /nu / / mm\C
b wg y (LA . J Y/ M A\o;u/ 4 "bv oyl ;o \ / ol AU/_” \A J/ .
L@ G N, \& ¢ B @ @.. B\ ,,mmmww —® S 1Y% L
- ot \r _u n\ Ny~ o S S
QL 5 %ﬂ N W @88 MW: —® S
, &l v @ NS o
/s N m 2 k. /Mu — mm v mr.. u\\ Ar@” mm_ & mw \\\h wﬁ_ / W SL q
oy : Ny l " , y / N O
\mv _v\z\ , , . /tm W nA aj_ Jmem!m %VYAMV .MU. y Fwnmluiuwv.é V4 \., ) / \\\ K mﬂ A v A mm\\ “\ /mwwu_ N
L ; V & jm 53 N mmmmwmwv ‘\n?. u ,/?...A v_ e / \ @)\ Ny 4 W
7 , ) N 2/\ ﬁ g_.._...\ o €3 \ / SONE @)
5 o ’ N
v A 2/ lllwv‘wmmw_ & y . m
- A - ®
T AS u\ el 4 P
27 AV N -
£ o Q\ MM%W( W.Il ! _“-f :(A?\A.,DJ Mm\lmv m
A NN N7 R o o e N
e ngmmar T M) \ (B ,Cw&m ) ﬁwr.wa | fnm_\x Qv m\ 4 MHV! A_Q\V
NP i ~ . i) q/u_.i / ) & (Ea—{
wmaevw ,AEV . ) \\mwvmnumu :ﬂ /u /n_wmwmxlw_ww\ﬂ @v
ﬁ M w.. o - 7 y \“\\ N u \ e’ 1 -
/ w ﬂ@v / _‘ Gl 7 m,mmx,
/ o~/ / NS
‘\ ||||| 2! _uwu. \\ \ : = ,llwlwm,w o .\\/. .
/ ,.Lim ST ’ / y— Bn_ﬁuu
ISl A ey IO
S O i A mm? J O / ~
2 A\ i © ‘ o)
/ N ﬂ <6 ,,swwr\\ \ ~ &
/ s
/ RS Sares . ,/A S
/o B S ‘um Jas N
A Gb
/ ~ /
/ /
= X
= @)




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
6-Speed Transmission

Page 6 of 76

Ref#  Part Number Qty S/P/F  Description
1 611-3008 1 Axle Assy, LH, 11.9" Lg
2 716-3015 2 Ring, Inverted Retainer
3 721-3020 2 S Seal Oll
4  741-3033A 2 S Bearing
5 716-3018 2 Ring, External Retainer
6 619-3025 1 Housing, LH, Axle
759-3746 1 Sealant, Ultra Grey, 2 0z tube
7  710-1008 16 Screw, Hex L-Wash Tapp 3/8-16 X 1.88 Lg
(Used with transmission S/N 005793 & above)
710-3236 16 Screw, Hex Cap Lock 3/8-16 X 1.75 Lg GR5
(Used with transmission S/N 005792 & below)
8 736-0213 16 /P Washer, Bell (Used with transmission S/N
005792 & below)
9  715-3045 4 S  Bushing, Dowel
10 619-3037 1 Housing, LH Differential (Used with
transmission S/N 005793 & above)
759-3746 1 Sealant, Ultra Grey, 2 0z tube
619-3008 1 Housing, LH, Differential (Transmission S/N
005792 & below order 619-3037 housing & 8
of 710-1008 screw)
11  710-0606 2 /P Screw, Hex Cap, 1/4-20x 1.5 Lg
12 736-0463 5 S  Washer, Flat, .25 x .62 x .052 Thk
13  710-0788 15 /P Screw, Hex Wash TT-Tapp, 1/4-20 x 1.0 Lg
14  737-0177 1 /P Plug, 1/2-14 NPTF
15  715-3038 2 Pin, Slotted Spring, 7/16 x 1.0 Lg
16  741-0361 3 S  Bearing, Ball
17 736-3101 1 Washer, Flat, .68 x 1.25 x .060 Thk
18  717-3353 1 Gear, 27T Drive, Sixth
19 717-3354 1 Gear, 23T Drive, Fifth
20 717-3344 1 S  Gear, 20T Drive, Fourth
21 717-3351 1 Gear, 17T Drive, Third
22  717-3352 1 Gear, 15T Drive, Second
23 717-3349 1 Shaft, Drive w/First
24  736-3123 1 S  Washer, Flat, .765 x 1.125 x .030 Thk
25  736-3122 1 Washer, Wave, .79 x .99 x .012 Thk
26  717-3347 1 Gear, 36T Bevel
27  717-3350 1 Gear, 14T Reduction
28  717-3357 1 S  Gear, 18T Shift, Sixth
29  717-3358 1 Gear, 22T Shift, Fifth
30 717-3359 1 Gear, 24T Shift, Fourth
31 717-3360 1 Gear, 27T Shift, Third
32 717-3361 1 Gear, 40T Shift, Second
33 717-3362 1 Gear, 58T Shift, First
34  750-0991 1 /P Spacer, Neutral
35 717-1180 1 Block, Differential Pinion
36  718-3029 1 Collar, LH, Shift
37  718-3030 2 Spacer, Shift Key
38  712-3009 1 S Nut, Hex Center Lock, 5/16-18 GR5
39 736-0371 1 /P Washer, Flat, .343 x .875 x .062 Thk
40  718-3021 1 Arm, Key Shifter
41 750-3104  WWW.Mymower pasfs.@@m 440 OD x .263 Lg



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

6-Speed Transmission

Page 7 of 76

Ref#  Part Number Qty S/P/F  Description
42  710-0376 1 /P Screw, Hex Cap, 5/16-18 x 1.0 Lg
43  710-0573 1 Screw, Hex Cap, 5/16-18 x 1.25 Lg GR5
44  718-3028 1 Collar, RH, Shift
45  710-3245 3 Screw, Socket Hd Cap #10-32 x 1.25 Lg
46  732-3074 1 Spring, Shift Key
47  714-3028 3 Key, Shift
48  715-3044 3 Pin, Dowel, 3/16 x 7/8 Lg
49  711-3403 1 S  Shaft, Shift
50 736-3119 1 Washer, Wave, .84 x 1.12 x .016 Thk
51  741-3057 3 S Bearing, Ball, .787 x 1.85 x .551 Thk
52  717-3345 1 Gear, 44T Reduction
53  717-3346 1 Shaft, 9T Output
54  741-3037 2 S Bearing, Ball
55 710-0151 4 /P Screw, Hex Cap, 3/8-24 x 2.0 Lg
56 619-3013 2 Cover, Differential
57  736-0423 AR Washer, Flat, 1.0 x 1.56 x .010 Thk
58  736-0431 AR S  Washer, Flat, 1.0 x 1.56 x .015 Thk
59 736-0424 AR S  Washer, Flat, 1.0 x 1.56 x .020 Thk
60  736-0420 AR S  Washer, Flat, 1.0 x 1.56 x .040 Thk
61 717-1159 1 Gear, 60T Bull
62 717-1119 2 Gear, 14T Differential Side
63  717-1190 4 Block, Differential Thrust
64 717-1120 4 Gear, 10T Differential Pinion
65 717-1178 2 Shatft, Cross
66  717-1173 1 Shaft, Cross, .500 OD x 3.485 Lg
67 712-3054 4 /P Nut, Hex Lock, 3/8-24
68  710-0642 1 /P Screw, Hex Wash TT Tapp, 1/4-20 x .75 Lg
69  736-0270 1 /P Washer, Bell, .265 x .75 x .062 Thk
70 703-2180 2 Support, Interlock Shaft
71 711-3341 1 Shatft, Interlock Shift
72  718-3020 1 Interlock, Shift
73  710-3276 2 Screw, Socket Hd Cap, 1/4-20 x 1.0 Lg
74  721-3033 2 O-Ring, 1/2 ID x 5/8 OD
75 741-0862 1 /P Ball, Detent, .250 Dia
76  732-0863 1 S  Spring, Detent
77 618-3031 1 Arm Assy, Shift
78  712-3051 2 /P Nut, Hex Top Lock, 1/4-20
79  721-3029 1 S  Seal, Shift Shaft
80 761-3019 1 Drum, Brake
81  732-3077 1 Spring, Brake
82  761-3020 2 S  Shoe, Brake
83  732-0152 1 Spring, Compression
84  703-2191 1 Arm, Brake
85 618-3060 1 S  Plate, Brake
86  761-3028 1 Actuator, Brake Shoe
87  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75 Lg
88  611-3009 1 Axle Assy, RH, 15.6" Lg
89 619-3024 1 Housing, RH, Axle
759-3746 1 Sealant, Ultra Grey, 2 0z tube
90 715-0129 1 /P Pin, Spirol, 1/8 Dia x .812 Lg
91 718-3036 1 Arm, Interlock Shift
92  710-0642 1 Screw, Hex Wash TT Tapp, 1/4-20 x .75 Lg
93 716-0171

WWW. mymov?erﬁeﬁ*t%?@@m



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005 Page 8 of 76
6-Speed Transmission

Ref#  Part Number Qty S/P/F  Description
94  703-2190 2 Shim, Interlock Shaft Support .030 Thk
95 703-2189 1 Shim, Interlock Shaft Support .015 Thk

96 619-3038 1 Housing, RH Differential (Used with
Transmission S/N 005793 & Above)

759-3746 1 Sealant, Ultra Grey, 2 0z tube
96 619-3007 1 Housing, RH Differential (Transmission S/N
005792 & below order 619-3038 housing, 8 of
710-1008 screw and 2 of 710-0642 screw)
97  727-3085 1 S  Dipstick, Oil

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 76

2130 Tractor S/N 239,001 - 326,005

Air Intake/Filtration

P

{
§ ¥
///

O

)
wa//.y

C

N
BN
/]

I
1/

117/
N/l 4

SRS,
AR
R

1/

1/~ V Y |

(-~

S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Air Intake/Filtration

Page 10 of 76

Ref#  Part Number Qty S/P/F  Description

1 KH-12-123-07 1 /[P Tube, Air Intake
2 KH-12-041-02 1 /P Gasket, Air Cleaner
3 KH-12-094-06 1 Base, Air Cleaner
4 KH-12-041-09 1 /P Gasket, Collector Plate
5 KH-12-146-08 1 S Plate, Air Cleaner
6 KH-12-126-46 1 /P Bracket, Air Cleaner
7 KH-47-083-01 1 S Element, Air Cleaner
8 KH-52-083-01 1 S Precleaner, Element
9 KH-12-096-13 1 S Cover, Element

10 KH-12-313-04 1 Grommet

11 KH-X-25-63 1 /P Washer, Plain, 1/4

12 KH-12-100-01 1 /P Wing Nut

13 KH-12-096-09 1 S  Cover, Air Cleaner

14 KH-12-341-01 1 Knob, Air Cleaner Cover

KH-12-113-04 1 Decal, Air Cleaner

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 76

2130 Tractor S/N 239,001 - 326,005

OE)

ALY
T ,
T e — )
hl...iwé _
® /

N
L)

1

N\

MV émwr...lll\\ B ‘H \\\\ .
A _mvv \\ / A

Battery, Electrical Components and Switches

AT o
Y |

b

P

LI

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005 Page 12 of 76
Battery, Electrical Components and Switches
Ref#  Part Number Qty S/P/F  Description
1 629-3002A 1 S  Main Harness
725-0157 3 /P Tie, Self-Clinch Cable
726-0215 10 Tie, Pushmount
2  759-3476A 1 S  Key, Ignition (Set of 2)
3  710-0237 1 /P Screw, Hex Cap, 5/16-24 x .62 Lg
4  710-0597 1 /P Screw, Hex Cap, 1/4-20 x 1.0 Lg
5 710-0936 2 Screw, Truss Hd Tapp, #6 x .62 Lg
6 712-0271 1 /P Nut, Hex Sems, 1/4-20
7  723-3064 1 Strap Battery Retainer (Includes Ref No. 26)
8  725-1346 1 S Nut, Ignition Switch
9  725-1347 1 /P Cap, Ignition Switch
10 725-1365 2 S  Bulb, Indicator
11 725-1381 2 S  Fuse, 20 Amp
12 753-0608 1 /P Battery
726-0161 3 Clip, Retainer
13 725-1648 1 S Relay
721-0342 1 S  Gasket, Silicone
14  725-3147 1 Lug, Quick Connect
15  725-3159 1 S  Hour Meter
16 725-3163 1 S Switch, Ignition
17  725-3164 1 S  Switch, Interlock (Brake)
18 725-3165 1 S Indicator, Voltage
19 725-3166 1 S  Switch, Snap Mount Normally Closed
(Reverse)
20 725-3233 1 S  Switch, PTO
21  725-3234 1 S  Switch, Seat
22  725-3237 2 Cover, Terminal Red
23  725-3238 1 Cover, Terminal Black
24  729-0207 2 Holder, Fuse
25  729-0209 2 Clip, Fuse Holder Mtg
26  732-0696 1 Hook, Wire Rectangular
27  736-0607 1 /P Washer, External Lock, 5/16
28  759-3693 2 S  Bulb, Head Lamp
29  759-3749 1 /P Bolt, Battery (Set of 2)
30 759-3750 6 Cap, Battery

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 76

IA,I-......IIIIIA

o ——— /. I‘
\ \ //,,
» A/ , //
X \/
\ )
—7 \y,, /”,/._w.. A
|||||| ““ \\ // ‘/,”/ AlﬁkMN

2130 Tractor S/N 239,001 - 326,005

% / A
— \ .ll
= \\ \.mu.“__v
o0 \.\\\
go]
c
(]
nnv ~
y,
z Y%
O Y........._........... (I!HW
H "y
o
=
o
m

w et

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005 Page 14 of 76
Blower Housing and Baffles

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0545010 13 /P Screw, Mounting, M5 x 0.8 x 10
2 KH-12-063-08 1 /P Baffle, Cylinder Head
3  KH-12-063-12 1 Baffle, Cylinder
4 KH-12-146-07 1 /P Plate, Blower Housing
5 KH-12-027-20 1 S  Housing, Blower
6 KH-12-063-05 1 Baffle, Carburetor
7 KH-12-313-03 1 Grommet, Blower Housing
KH-12-113-41 1 Decal, Horsepower

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 76

A \/ m\m;
oL 10!
AN ()€ 1 A
A/ <+ o ﬁ | ///// ,_f - ﬁm B

ﬁ ~—— e f/l:frm!mnl..mru

e o
‘e -

ﬂ/\ oy (0

2130 Tractor S/N 239,001 - 326,005

ﬂl\
>y

q|cnw //2 YA

o /

$ N

= o) L\

o R

= &N
N [0

S @ww ﬁvv

2 R/

® \

) *

X

S

o0

,r/./mu// Amw
I/ ; /
éoﬂwv /mc\ N

o~

Yf\v Am%f\%
P ¢ &
& QWNW% . \w\,ﬁ ywﬂﬁw

MM\Q:VH ”,
‘_C/() Akvh\
w g

S .\ Am
Dy.nl//A

P24

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
Brake and Control Pedals

Page 16 of 76

Ref#  Part Number Qty S/P/F  Description

1 603-0129 1 Shaft Assy, Brake

2 603-0133 1 Shaft Assy, Clutch

3  603-0157 1 Cam, Brake

4  603-0215 1 Return Bracket, Neutral

5 603-0216 1 S  Cam, Clutch

6 618-3060 1 S  Plate, Brake

7 703-2191 1 Arm, Brake

8 703-2376 2 Plate, Pedal Mounting

9 703-2570 1 S Pedal, Forward
10 703-2573 1 S Pedal, Brake
11  703-2582 1 S  Actuator, Reverse Switch
12 710-0599 1 /P Screw, Hex Wash Tapp 1/4 x .50 Lg
13  710-0623 2 /P Screw, Hex Wash TT-Tapp, 3/8-16 X .75 Lg
14  710-0796 1 /P Screw, Truss Mach Tapp, #12 X 1.5 Lg
15  710-3008 4 /P Screw, Hex Cap, 5/16-18 x .75 Lg GR5
16  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75 Lg
17  711-0415 1 S Pin, Clevis, 3/8 OD x 1.62 Lg
18 711-0736 1 /P Ferrule, Adjustment
19 711-3295 1 S Pin, Clevis, 1/4 OD x 2.38 Lg
20 712-0265 4 /P Hex Sems, 5/16-18 Nut
21 712-0271 1 /P Hex Sems, 1/4-20 Nut
22  712-3027 1 S  Hex Flange Lock, 1/4-20 Nut
23  714-0104 6 S Internal Cotter, 5/16 Dia x 1.12 Lg Pin
24 714-0145 4 S Internal Cotter, 3/8 Dia x 1.625 Lg Pin
25  715-0114A 3 S  Pin, Spiral Spring, 1/4 Diax 1.5 Lg
26  726-0201 2 Push Speed, 5/16 ID Nut
27  731-3165 1 S  Lever, Park Brake
28  731-3167 1 S Pad, Reverse Pedal
29  732-0152 1 Spring, Compression
30 732-0418 1 Spring, Extension, .38 OD x 2.10 Lg
31 732-0463 1 S  Spring, Extension, .75 OD x 5.0 Lg
32  732-3077 1 Spring, Brake
33  732-3099 1 Spring, Compression, .50 OD x 2.23 Lg
34  732-3112 1 Spring, Torsion
35 732-3117 1 Actuator, Neutral Switch
36  735-3048 1 Pad, Forward Pedal
37  735-3049 1 S  Pad, Brake Pedal
38 736-0142 1 S  Washer, Flat, .281 x .50 x .063 Thk
39 736-0185 1 S  Washer, Flat, .406 x .75 x .063 Thk
40  738-0255 1 S  Bolt, Shoulder, .375 Dia x .181 Lg
41  741-0225 4 S  Bearing, Hex Flange
42  747-3216 1 Rod, Brake
43  747-3219 1 Rod, Park Brake Engagement
44  761-3019 1 Drum, Brake
45  761-3020 2 S  Shoe, Brake
46  761-3028 1 Actuator, Brake Shoe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 76

2130 Tractor S/N 239,001 - 326,005

Bulkhead, Dash Panel and Engine Controls

ERNRLY
ANNRLL LAY
AN LAY
ALY

j

s e W
AL e \\umww«..\w nn,,umw ¢

FHLLA LAY
AL VAR AN

N

i
ol

o)

y

s P AR _\

N / \M . /) B
Vi ;

P S 5 m:
%Mq L h‘va _H\t mNWWAMi/ ,,
\m A\B/v

N
. . %
FTrme X

- —
-

L

,
Duv

= [
- ) T T —
N H \wx% e .

Dy [T/
SN &
< _\ \AN Amw‘ \ )
AN A
YO\
RN Y\
~ S N
LA

By, \ /
T\HMW. Lﬁk..rl /V )
AT

L
o6 @

) n
) @

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
Bulkhead, Dash Panel and Engine Controls

Page 18 of 76

Ref#  Part Number Qty S/P/F  Description
1 703-2557 1 S  Screen, Intake Dash
2 703-2562 1 Bulkhead, Lower
3  710-0597 6 /P Screw, Hex Cap, 1/4-20 x 1.0 Lg GR2
4  710-3217 3 /P Screw, Cross Rec Truss Hd #8-32 x .38 Lg
5 712-0142 1 /P Nut, #8-32
6 712-0397 2 S Nut, Wing w/Bell Washer, 1/4-20
7  720-3024 1 S  Seal, Push-on Trim, 14" Lg Part Number
720-3024 is 28" Lg Bulk Item, & cut to fit)
8  720-3025 2 Plug, Button, 1.12 Dia
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3054 4 Nut, U-Clip, 1/4-20
11  731-3137 1 S Panel, Dash
777-1703 1 S  Graphic, Ignition Switch
12 731-3161 1 S  Knob, Throttle
13  731-3166 1 Boot, Intake
14  736-3128 4 Washer, Flat, .285 x 1.75 x .10 Thk
15  746-3035 1 /P Control, Throttle
16  746-3051 1 S  Control, Choke
17 747-3226 1 Rod, RH Mounting
18  747-3227 1 Rod, LH Mounting
19 777-1711 1 S Label, Dash
20 726-3048 2 Nut, U-Type Speed, 1/4-20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 76

2130 Tractor S/N 239,001 - 326,005

Clutch And Neutral Linkage

............. A

W

— - -

2D RO NS)
o *, a—— T N
A/ / — / P \\\

ATy _\Nm_/v/

] S N
e e meu/?_.‘nwnr

ARG
PTG
\ w5

\

) l.}/W!

/ ~/, < \M..,u,..,
Iy AN )
\ / % (N
| . =
. N N N
F.J\ / \ AN . A,
- AP N 208
s / \I/l. e \V;
{n / ;N 1
AN \ //J,.. Y \\ 3
\ L.
/ /‘_/ ../L _ﬂm”um_nm' :
Y AN
(¢ f =N
N h 7 ! / X
s - r s. PAN
—~. “ \ ! \ Fi \\\ /I/,/
e , -
/N TN NN
Am nL J P Pk
L\ Iy ‘ )
PN
N LAY \
0= r Al R ! A\
A.n\ N , S A M~ PRNg
Nl /S T
N S P e L 4
\ Ilhl ﬂ/.v \\\Aﬂ J1 \\ P, \dl\.)\i“. '
-y oA ol ~r,|..|.b7lfwv_r/fﬁ._w.
m NG -y Iimﬁf P
.IH“

\ ;
i
i
- oy
AN / ,;.l/,
~— f!,.d./
)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
Clutch And Neutral Linkage

Page 20 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assy, Control
2 710-3242 2 Screw w/Patch, Set
3 732-3125 1 Spring, Extension, .477 OD x 1.68 Lg
4  703-2441 2 Arm, Neutral
5 716-0111 1 /P Ring, Snap,.875 Shaft
6  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25 Lg
7 736-0176 2 S  Washer, Flat, .25 x .93 x .120 Thk
8  750-0918 1 Spacer, Centering
9 712-0324 1 /P Nut, Hex Top Lock, 1/4-20
10  710-0190 1 /P Screw, Hex Cap, 5/16-18 x 4.0 Lg.
11 736-0119 1 S  Washer, Lock, 5/16
12 712-3051 1 /P Nut, Hex Top Lock, 1/4-20
13  736-0463 1 S  Washer, Flat, .25 X .62 x .052 Thk
14  703-2439 1 Bracket, 6-Speed Neutral
15 718-3015 1 Arm, Clutch/Brake
16 711-3384 1 Ferrule
17  712-0423 1 Nut, Hex Center Lock Jam, 5/16-24 (Used on
S/IN 272,501 & above)
712-3009 1 S  Nut, Hex Center Lock 5/16-18 GR5 (Used on
S/N 272,500 & below)
18 747-3224 1 Rod, Shift Interlock
19 714-0104 1 S Pin, Internal Cotter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 76

\ i A P
\ & A
\ R A
/ v/,/ \ &
/. /drmm.,
/ v ..\A.ﬂquWV(J
SN byv\ PSS W) -
) \ mww N @)
\ \A \} O
s A 3
)_.mnxv S
e N e (A NSO =
s
&) Hﬂ
g i @
\\\ =y - A gwu
e ~ W
T - 5
. n -
e @ © WJ
5 o
o (B @ S @ -
3 ) = @= 0
o AA\MAWP . N ; \“ e -
o \mm/_ = \ ﬂ:j o m ¢ m\w“\#}/. [ T
o ® N\ oy —(2
_ \\ /AAW AWTADM\“\”{D\ \\\\\ \\ \_\
o \V— o Ce
S w ..... 1\ (N \ Mmmm.ev a
nﬂ., w W\\ ﬂmM Ynﬂ \,MYLJPMMHAW\ \,
% * N N
s 3
53 S N S V)
ok T e Y
55 < & e
oo /d ﬂnun e /
5 $ ﬂ/nwxil\ \&2 _ ﬂf\,mmx\ -
< \ Gy—@
— e ww m\ Nr.. N .
o .m .n“\\uuuu \
MH_u = “ |||,./.V
O ,V/.m\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Page 22 of 76

Clutch Assembly
Ref#  Part Number Qty S/P/F  Description
1 619-3011 1 Housing, Rear Clutch
2 736-0463 4 S Washer, Flat, .25 x .62 x .052 Thk
3  710-0606 2 /P Screw, Hex Cap, 1/4-20x 1.5 L.g
4  721-3048 1 O-Ring, 1.88 x.103
5 718-3017 1 Plate, Clutch Shim
6  710-3282 3 Screw, Hex TT-Tap, 1/4-20 x .62 Lg
7 710-0788 4 /P Screw, Hex Wash TT-Tap, 1/4-20x 1.0 Lg
8  715-3038 2 Pin, Slotted Spring, 7/16 x 1.0 Lg
9  741-3057 4 S Bearing
10 736-3126 AR S  Washer, Flat, 1.25 x 1.8 x .005 Thk
11 736-3127 AR S  Washer, Flat, 1.25 x 1.8 x .010 Thk
12 736-3104 AR S  Washer, Flat, 1.25 x 1.8 x .015 Thk
13  736-3105 AR S  Washer, Flat, 1.25 x 1.8 x .020 Thk
14 736-3106 AR S Washer, Flat, 1.25 x 1.8 x .025 Thk
15  736-3107 AR S  Washer, Flat, 1.25 x 1.8 x .062 Thk
16  750-3079 1 Spacer, Clutch Input
17  741-3040 4 S  Bearing, Angular Contact
18 717-3355 1 Gear, 18T Spur
19 718-3004 8 S Plate, Clutch
20 703-2133 8 S Disc, Friction
21  736-3107 2 S  Washer, Flat, 1.25 x 1.8 x .062 Thk
22  618-3020 2 S  Carrier Assy, Clutch
23 711-3323 1 Shaft, Input
24  736-0287 2 S  Washer, Flat, .793 x 1.24 x .060 Thk
25  718-3003 2 Fulcrum, Clutch
26 712-3051 2 /P Nut, Hex Top Lock, 1/4-20
27  721-3035 1 S  Seal, Input
28  721-3033 2 O-Ring, 1/2 x 5/8
29  711-3325 1 Shaft, Clutch Actuator
30 619-3009 1 Housing, Front Clutch
31 717-3363 1 Gear, 36T
32  750-3077 1 Spacer, .9151D x 1.25 OD x .148 Lg
33 711-3324 1 Shaft, Output
34 736-0443 1 Washer, Flat, .812 x 1.12 x .108 Thk
35 738-3096 1 Shaft, Reverse Idler Gear
36 736-3102 1 Washer, Flat, .50 x .86 x .030 Thk
37 618-3057 1 S  Gear Assy, 16T Reverse Ildler
38 736-0344 2 S  Washer, Flat, .385 x 1.0 x .030 Thk

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 76

2130 Tractor S/N 239,001 - 326,005

Crankcase

o

™
\Z

Y
©
o
S~ lo<
() = g B
~— .; . N\ e
.4,. \ Wﬁﬂ N N‘,\\!/‘ /.nklr.fL.// \MWH\/A/ . _.V/,,,//
) / \ J :, m L-...nﬂuunHumW)\ m ,/Annl N b
g \ _ . :, ‘KW. — 0 . /,.v /K_
D \\D g “,.é WA == WA S
5 7MY AA,HHL L N\
f,, b iw\wuw.wuwwﬂ.,ﬁ,mmwl._ oo ///v
. 5 e
\, N > M _//W/, P
WIN % o ave
A\ e Af/h/ YV&[V NM ﬂn H f\\

- o

WWW.mymowerparts.com

B A

/HHlk

. ,
rlmw_ N\M _unnuun

(7™ )
N 7 /v ‘
f




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Page 24 of 76

Crankcase
Ref#  Part Number Qty S/P/F  Description
KH-1920 1 Engine Complete
1 KH-X-75-10 2 S  Plug, Solid Sq Hd 3/8 NPTF
2 KH-12-032-03 1 /P Seal, Crankshaft
3 KH-12-144-01 1 S  Shaft, Governor Cross
4 KH-SM-631015 1 Washer, Governor Shaft
5 KH-12-032-01 1 Seal, Governor Cross Shaft
6 KH-X-25-102 1 S  Washer, Plain, 1/4
7 KH-12-380-04 1 Pin, Governor Hitch
8 KH-12-380-03 4 S  Dowel, Locating
9 KH-12-144-02 1 Shaft, Governor Gear
10 KH-SM-631005 1 S  Washer, Governor Gear Thrust
11  KH-12-043-05 1 /P Gear, Governor Assy
12 KH-12-380-01 1 /P Pin, Governor Regulating
13 KH-12-144-10 1 S  Shaft, Balance
14  KH-12-422-07 AR S  Shim, Camshaft, .0280
KH-12-422-08 AR S  Shim, Camshaft, .0300
KH-12-422-09 AR S  Shim, Camshaft, .0320
KH-12-422-10 AR S  Shim, Camshaft, .0340
KH-12-422-11 AR S  Shim, Camshaft, .0360
KH-12-422-12 AR S  Shim, Camshaft, .0380
KH-12-422-13 AR S  Shim, Camshaft, .0400
15 KH-12-010-05 1 S  Camshaft Ass'y (Includes Ref No. 16)
16 KH-12-089-18 1 S  Spring, actuating
17  KH-52-139-09 1 S  Plug, Cup
18 KH-12-874-01 1 Piston w/Ring Set, Std
KH-12-874-02 1 Piston w/Ring Set, .25
KH-12-874-03 1 Piston w/Ring Set, .50
19 KH-12-018-02 2 Retainer, Piston Pin
20 KH-12-108-01 1 Ring Set, Std
KH-12-108-02 1 Ring Set, .25
KH-12-108-03 1 Ring Set, .50
21  KH-12-067-01 1 S Rod, Connecting, Std
KH-12-067-02 1 S Rod, Connecting,.25
22 751-3123 1 Pipe, Oil Drain
23  751-3001 1 /P Plug, Oil Drain
KH-12-755-01 1 S  Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

=i Ay
1111_\ .._J... ‘m____

A __,,,,_

y
h
__r._..l..-lll_-._l

Page 25 of 76

_i‘ A

1-..rl=
D

WWW.mymowerparts.com

2130 Tractor S/N 239,001 - 326,005

Crankshaft



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005 Page 26 of 76
Crankshaft
Ref#  Part Number Qty S/P/F  Description
1 KH-12-014-22 1 S  Crankshaft
2 KH-12-139-01 1 Plug, Cup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 76

2130 Tractor S/N 239,001 - 326,005
Cylinder Head, Valve and Breather

T

® @

,\mv,v ﬂwv ® .
\vuv\ / Q & o QL)
[ LA A
Qwﬂluaﬂw Amw //KMFMT )A \%\Nw lllllll { mlv
,%M_“wx/: /
/SN _(®)
/ ¢ O M
ORI =00
@m_\ﬁ/, PORG
9@ ")
QMWHMNHEEEAMUYa ........ ()
//
/vl
AHV, -
&,

\\o
Aumuﬁwr/
~ N

/) /,,r

}

& (
I

// A
7 oy
N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
Cylinder Head, Valve and Breather

Page 28 of 76

Ref#  Part Number Qty S/P/F  Description
1 KH-12-318-02 1 S  Cylinder Head
2 KH-12-041-08 1 S  Gasket, Cylinder Head
3  KH-12-112-13 1 Spacer, Head Bolt Exhaust Port
4  KH-12-086-15 5 S  Screw, Cylinder Head M10 x 1.5 x 81
5 KH-12-173-01 2 /P Cap, Valve Spring
6 KH-12-755-03 2 /P Kit, Retainer
7 KH-12-089-01 1 S  Spring, Exhaust Valve
8 KH-12-016-01 1 Valve, Exhaust, Std
KH-12-016-02 1 Valve, Exhaust, .25
9 KH-12-017-01 1 Valve, Intake, Std
KH-12-017-02 1 Valve, Intake, .25
10 KH-12-089-15 1 Spring, Intake Valve
11 KH-12-146-13 1 S Plate, Guide
12 KH-24-186-01 2 Arm, Rocker
13 KH-24-194-01 2 S Ball, Pivot Rocker
14 KH-M-640034 2 S Screw, Pivot Rocker M6 x 1.0 x 34
15 KH-12-411-01 2 S Rod,Push
16 KH-12-351-01 2 S Lifter, Valve
17 KH-12-096-12 1 S  Cover, Valve w/Nipple
18 KH-M-0545010 1 /P Screw, Breather Reed Ret, M5 x 0.8 x 10
19 KH-12-018-03 1 Retainer, Breather Reed
20 KH-12-402-01 1 S Reed, Breather
21 KH-12-445-05 1 Strap, Lifting
22 KH-12-326-09 1 S Hose, Breather
23 KH-X-426-9 1 S Clamp, Hose
24 KH-12-468-05 1 Washer, Flat
25 KH-SM-0645025 1 S Screw, Valve Cover M6 x 1.0 x 25
26 KH-SM-0645020 4 S Screw, Valve Cover M6 x 1.0 x 20
27  777-1699 1 Graphic, OHV Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

\I

) (T3 ),u

2 ﬂ M B
5 @e v Y
w 4/ mﬁ
R - \\.-iu
© gy .
(@)] o . ™~
% p \m“‘ﬂww "L -
[ 2
@ .
B A\nv _Qox )
| 7
s\ )
a N ¢ 2
( h v_.,/ T &
) / Mv Iv p w\\\ e O
Y, o \ C
7 Mm Wmmwxwvmu\mm(w &5
~( - vyr! wv )
8/ m ) ¢ rmww“”\ H
R T N
i O
\ a\ VoI D
N \QYNRMU. r
ST & W
— AALv/_ o O
W A\ . \V,\ m
- ‘
e =
\.,:
(
\A/.A/ ) m.
v%
/v, m
\m\ A
mmA\

mﬂ/ﬁ

2130 Tractor S/N 239,001 - 326,005

Drive Line




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005 Page 30 of 76
Drive Line
Ref#  Part Number Qty S/P/F  Description
1 603-0191 1 /P Shaft Assy, Drive, 27.87 Lg
759-3764 2 /P Kit, Drive Barrel
2 618-3017 1 Clutch Assy For components see listing of
parts under details of clutch
3 618-3021 1 S  Pinion Assy, Input
4  618-3059 1 Transmission Assy, 6-Speed For components
see listing of parts under details of 6-speed
transmission
5 703-2687 R Plate, Drive Shaft Spacer
6 710-0190 4 /P Screw, Hex Cap, 5/16-18 x 4.0 Lg GR5
7  710-0601 2 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
8 710-3258 2 Bolt, Hex Patch, M8-1.25 x 50 mm
9 710-3288 8 Bolt, Hex Patch, 1/4-20 x 1.62 Lg GR5
10  710-3290 5 Screw, Hex Wash Tapp 3/8-16 x 1.25 Lg
11 712-0262 1 /P Nut, Hex Center Lock Jam 3/8-24
12 718-3018 1 Plate, Clutch Output Shim
13  719-3096 1 /P Adapter, Drive Shaft
14  721-0261 1 O-Ring, 2.75 x.103
15  725-0157 1 /P Tie, Self-Clinch Cable
16  726-0205 1 /P Clamp, Hose
17  731-3095 1 S  Fan, 10 Blade Cooling
18  736-0105 1 /P Washer, Bell, .380 x .88 x .062 Thk
19 736-0119 4 S  Washer, Lock, 5/16
20  736-3008 2 S  Washer, Flat, .312 x .750 x .119 Thk
21  736-3099 1 S  Washer, Spring Wave, 1.96 x 2.44 x .06 Thk
22  737-0296 1 /P Vent
23  737-0299 1 Fitting, Elbow
24 748-3037 4 S Nut, Fan, 1/4-20
25  748-3050 1 /P Adapter, Clutch
26 1 Line, Fuel 7 in. Lg. Part Number 759-3330 is a
bulk order of 10 Ft. in Length
759-3330 1 /P Bulk Fuel Line

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Engine Controls

Page 31 of 76

(

—

™
N

e

TN

()

e

e ey
SN

A/_...,,_ \w\

o

s,

£

o/

. H
%
ﬂqwu mmu

mmwﬂnﬂwy_ o

.
)

€

vy
A \A_“m% y \1\ -
7 mnﬂww h\S /u
- LHU\
\mu o
Y]

.,

/RN
\L/ — \

S

A
P
<D
AW]HWMA-
. N%W\
mwﬂmr,
L
/N\oa/v
N
B
n
lw,///.,
®
™

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
Engine Controls

Page 32 of 76

Ref#  Part Number Qty S/P/F  Description
1 KH-25-158-11 1 /P Bushing, Throttle
2 KH-12-090-14 1 Lever, Choke, Upper
3  KH-12-079-08 1 /P Linkage, Choke, Upper
4 KH-12-079-04 1 Linkage, Throttle
5 KH-25-158-08 1 /P Bushing, Linkage
6 KH-M-0545010 2 /P Screw, Bracket, M5 x 0.8 x 10
7 KH-12-126-15 1 Bracket, Choke Mount
8 KH-12-237-01 1 Clamp, Cable
9 KH-SM-545016 1 S  Screw, Clamp, M5 x 0.8 x 16
10 KH-M-0545010 1 /P Screw, M5 x 0.8 x 10
11 KH-SM-0641060 1 S Nut,M6x1.0
12 KH-SM-0642025 1 S Screw, Gov Arm, M6 x 1.0 x 25
13 KH-12-089-17 1 Spring, Governor
14  KH-230117 1 Spring, Linkage
15 KH-SM-545016 1 S  Screw, Throttle Control M5 x 0.8 x 16
16 KH-12-112-07 1 Spacer, Throttle Control
17 KH-12-090-13 1 Lever, Throttle Control
18 KH-12-146-05 1 Plate, Control
19 KH-M-0541050 1 Nut, Hex, M5 x 0.8
20 KH-SM-0645016 2 S Screw, Control Plate, M6 x 1.0 x 16
21  KH-SM-545016 2 S  Screw, Cable Clamp, M5 x 0.8 x 16
22  KH-12-237-07 1 Clamp, Cable
23 KH-12-090-19 1 /P Lever, Governor

WWW.mymowerparts.com



Page 33 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Engine Mounting and Muffler

<
o ! ) - | —§
\.‘\\\..\ﬂr @ﬂ%ﬁ@pﬂ/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
Engine Mounting and Muffler

Page 34 of 76

Ref#  Part Number Qty S/P/F  Description

1 710-3290 4 Bolt, Engine Mtg, 3/8-16 x 1.25 Lg

2  712-3004A 3 /P Nut, Hex Flange Top Lock, 5/16-18

3  736-0105 4 /P Washer, Bell, .380 x .88 x .062 Thk

4  951-3001 1 S  Muffler Assembly (Refer to Service Advisory
SBCC-394 Muffler & Exhaust Pipe)

5 751-3120 1 Tube, Exhaust

6  759-3744 1 S  Arrestor, Spark

7  KH-12-041-03 2 /P Gasket, Exhaust

8 KH-M-0841080 2 S  Nut, Hex Flange

WWW.mymowerparts.com



Page 35 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Exhaust

______.....“...........,._.
A,. (7
_.....‘...__..l...__-.__.1 - T
i, ..__m__m
;".._____._._ m_v
II.-.r.-L
...l!._...._-._""::_.
_._.1...“”..... L% .J
[ "y
[ Ny
ﬂ,.. %
P ........_......l..____ ____r
fum"mu_- 1!-_._..11__.111.__ -_-r.__...r.........,..
TN
f
L)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005 Page 36 of 76
Exhaust
Ref#  Part Number Qty S/P/F  Description
1 KH-M-0829033 2 S  Stud, Exhaust Manifold M8 x 1.25 x 20
2  KH-12-041-03 1 /P Gasket, Exhaust Manifold
3  KH-M-0841080 2 S Nut, Muffler, M8 x 1.25

WWW.mymowerparts.com



Page 37 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Fender and Running Board

e KR
Ao ///,H,N N N
A\M/ O TN )
R AN NN \por'
v S NNPRA X
A %/.AV ) nA /// \ A
5 / / /AH vvz // / N TN TN
©) \ N VAN Voo (e (o)
“ - NN s/ N /a\ 7
“ | /. // /U/A\ ¢ \nv ,u” \, f/ Mﬂ 3 o
\ \ / /// %w\\ ~\ \\A..I // .aw b
A N \Ee % @mki ¥ @y
VN W RN\ W ~
N Ve, A e @
K “ g™ RN AY - AN
/// ///// /VY\xV.“ﬂ w_‘ ,n:\ \\ // //nv, // \u: \Q
\ /V\vnuuy T / 1\\\// R /ﬂ.@mw\. \r\_mv@‘ -
\ \ﬂ:m. / / /, \ /
) W " Lo\
“ // \\R“\ ,// A/no\ A SEN A/mO \V ﬂ
“ LN oMY
N A , — N R AS \
7 ATy @) TLaEN 7/,
A\ / x / ,bn.yw./% O e A Leo¥y N3\ /
v\ ‘u \ T ,/ / \ ha (© v. 7 - .//. __,/JV\ o
A / [ [ \ \\V Ny , TN AN
\/ o) (D) \' /a0 : RO <
[w) — \ /s A s A Ao,._ v vr NN
- S NN o ¥ | T oo AN,
v AN N (¢ ~ PADASEN
XONCES A7
AN /, Afxu \v \\1//, A\mu/ ,A 40 v \\ \
\ N\ / A/ﬁ\v A \v HM\ \ \
. A / ,_ e A Y|
\m\mw \ \bvlun -W AN Aﬁ:/v A / BV S S /
\“\ /, < Y\ - ) /\\ A / ,/ AN \
oA /A J \ _ -
= (©) ) i S VLN
A W A VSN
A RN - - = . i
\‘ ) \\ // /,/,.Fm..\ W_l / y / _,\ va x_\ .mw\ \H/ //.
N W N \ @ J\ A / «4v K
e AN - o) N \
() ol 7 \
L\ K VL N/ |
L -~ P \\\ - \ //M”H““\ ‘X_ I T M.M
\\gy/ \__\ —® (
A/E v A\aﬂ. A / /
—\Z/ () \ 4
N/ / /S A
AN ey
N / \
I”/ 1\\\ \“
Y &
Sl

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
Fender and Running Board

Page 38 of 76

Ref#  Part Number Qty S/P/F  Description
1 631-3000 1 Cover, 6-Speed Shifter
2  631-3002 1 Cover, Implement Lift
3 703-2278B 1 Fender
4  703-2628 2 Plate, Fender Reinforcement
5 710-0258 6 S  Screw, Hex Cap, 1/4-20 x .62 Lg
6 710-0606 6 /P Screw, Hex Cap, 1/4-20x 1.5 Lg
7 710-1268 4 /P Screw, Hex Tapp, #10 X .38 Lg
8  712-3027 12 S  Nut, Hex Flange Lock, 1/4-20
9 722-3023 6 Insolater,.50 OD x .88 Lg
10 723-3042 1 /P Bushing, Snap, 7/8 ID
11  735-3046 1 S Pad, RH Foot
12 735-3047 1 Pad, LH Foot
13 736-3090 6 /P Washer, Flat, .255 x .720 x .060 Thk
14  750-0760 2 Spacer, .511 1D x .70 OD x .38 Lg
15  759-3738 1 /P Running Board w/Graphic
777-2101 1 S  Graphic, Warning
16 777-1915 1 S  Graphic, Rear Fender

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 76

2130 Tractor S/N 239,001 - 326,005

Frame and Drawbar

o ; P .
&)y 5 /
A/ \\\ “m\ B /
JI\ / / . — s .
/ / Aﬂﬁ nuwwv ) ke m ﬁv
A\ e \ /
/ \ / \ A DN
/I , \|lllk A.l_\v

Iﬂlll
IJI

o AAMl = ///J

Rl

e :
AA. &) V ~
v,

T

i \
\.IHJBW I / /
5 &) A / \ mﬂ L Stm—
- H},f V, y,_.,.w -\W,H-f-, 1 \n_/
f-...---,--lu LT WJ NGO =)
‘ \.N“y,,./ m hA VA 2
. / /n. /I\\
'/
o 7N\ \onegyy o
@ bl ) N\
. VT4 VAW, \ \ \ / 1 = (8
~, \ ( V - /m\ . A — V y
Y \ o~ AA/ N\ Y OISOR=
/// \\ \\H“\A = // ‘-/ / V ,/ / Amwv !
LT Z /// \,vv, \ /,ﬁ (
\vv, W /AN

!
V s

) u“_.nuui . 4 A
Aw\ _.._\ AUJﬁ //

\\ - HI | A)l
QWWV &) = \Mﬂdwuwo! A\ “BMVA m )
\\ ﬁ m/ /

@_ AN
..u._,.‘rnwv AA JnH; ,A,,uw .
yay ~
H\ ( A\.hy. /””v
ORG .,ml

— /" of
.N----{EL - mumu\\\

i .n‘

&

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
Frame and Drawbar

Page 40 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0104A 1 Frame
2 603-0132 1 S Rod, Quick Attach
3  703-2257 1 Drawbar
4  703-2577 1 S  Bumper
5 710-0601 4 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
6 710-0606 6 /P Screw, Hex Cap, 1/4-20x 1.5 Lg
7  710-0623 2 /P Screw, Hex Wash Tapp 3/8-16 x .75 Lg
8 710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0 Lg
9 712-0431 1 S  Nut, Hex Flanged Lock, 3/8-16
10 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
11 722-3023 6 Insolater, .50 OD x.88 Lg
12 732-3002 1 S  Spring, Latch
13 736-3090 6 /P Washer, Flat, .255 x .720 x .060 Thk
14  738-0255 2 S  Bolt, Shoulder
15  750-0760 2 Spacer, .511 1D x .70 OD x .38 Lg
16 750-3114 1 S Spacer, Idler, .407 ID x .62 OD x 4.38 Lg
17  756-3045 2 S  Pulley, Idler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 76

2130 Tractor S/N 239,001 - 326,005

Front Axle and Connections

GG
— H\m. T e
_\mv_ﬁ%\v/ ﬁv A mu@\— » _ L _A,w.\v
N _H! .iw \%mumm \\_. \_.
ﬁ;;:xr ,,,f,mw.ﬁﬂ m n .._W ._m__..m\ ~
-2 X
T Mr. ,/N/ N
J A\ _/mo\vﬁ 2)
\ // _. 2
N
o el =) «
Lo = O T/
3 AV heed # /
(R} f& [ Qmim“w
P Ay . P r
~ O L Y
e - [
. A/?_\u ﬁ .f,__wam, . HM\
AQU H — |
— - M\ i /WV
~ \\ %
,—//// /JWJA//AWW \\\f\
. N A P —
S @A \WMH. . (m)
) ~af ) T (W)
(=) -5 T
,ﬁ () N %
m_,_mv \g émm ,n/ 6\. /..W g ,”\\L Qmwﬂw\\H\\\\\\\\\
- mnr VK \/ f“mwnwa _n .AA mw .nw‘._w.\\\\ nmnmf
. e i ) TN
..__wmi oy 7 - %v &0
1 L A \ ;ﬁ \Mﬁ S
%

\\
\ (@)
\myy ©) (Y
g % o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
Front Axle and Connections

Page 42 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assy, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 Lg GR8
3 710-0116 2 S  Screw, Hex Cap, 5/16-18 x 2.0 Lg GR2
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-3001 4 S Nut, Hex Jam, 3/8-24 GR5
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk Hdn
12 737-3000 3 S Fitting, Lube, 3,116 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23 Lg
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 76

2130 Tractor S/N 239,001 - 326,005

Front Wheel

P
o .

o art 1\JH

....IJ

————

[ —

. #
g e

o "
-.-Jlll.l.l.-l..\

8 , N ,u_

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Page 44 of 76

Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3103 2 S Tire, Cub Tread, 15x6 x 6
1 634-3015 2 S Rim Assy, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 Lg GR5
3 731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x .110 Thk
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06 Thk
7  737-0280 2 S  Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 76

2130 Tractor S/N 239,001 - 326,005

Fuel System

!
5

-
\

¢
A
P
"

)

\
N
(=)

(

\\\M, )
aw
a7 17
.=
e
e
\\\ PR, JJVV

JER

ST
P e

@ @

D@ o

_ Y

I r
7 M
,M\ u: @ g |
R 4

&)

Ny

5 A ’
N
er ’/
~\
mwmmm Cu_\v
D

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005 Page 46 of 76
Fuel System
Ref#  Part Number Qty S/P/F  Description
1 KH-SM-0641060 2 S Nut, Carburetor, M6 x 1.0
2  KH-M-0629085 2 Stud, Carburetor, M6 x 1.0 x 72
3  KH-12-853-28 1 S  Kit, Carburetor w/Gaskets (Includes Ref No. 4
& 5)
4 KH-12-041-02 1 /P Gasket, Air Filter
5 KH-12-041-01 3 /P Gasket, Carburetor
6 KH-M-0644035 2 Screw, Adapter, M6 x 1.0 x 35
7  KH-12-029-04 1 Adapter, Carburetor
8 KH-12-265-01 1 S  Deflector, Heat
9  KH-25-050-03 1 S  Filter, Fuel
10 KH-X-426-9 6 S Clamp, Fuel Line
11  KH-12-353-07 1 S Line, Fuel
12 KH-25-155-02 1 /P Connector, Hose, 90
13 KH-12-559-01 1 S  Kit, Fuel Pump (Includes Ref No. 14 & 15)
14  KH-M-0645020 2 S  Screw, Fuel Pump, M6 x 1.0 x 20
15 KH-25-041-09 2 S  Gasket, Fuel Pump
16  KH-X-380-1 1 S  Connector, Straight Hose
17  KH-25-353-02 1 Line, Fuel, 3
18 KH-12-123-06 1 S Line, Fuel, Metal
19 KH-M-0545010 1 /P Screw, Clip, M5 x 0.8 x 10
20 KH-12-154-01 1 Clip, Tube
21  KH-12-353-01 1 S Line, Fuel, 1-1/4
22  KH-12-146-10 1 Plate, Choke
23  KH-12-089-09 1 Spring, Idle Fuel
24  KH-12-368-01 1 Needle, Idle Fuel Adj
25  KH-12-086-04 1 Screw, Idle Speed Adj
26  KH-12-089-09 1 Spring, Idle Speed
27  KH-12-173-06 1 /P Cap, Choke Lever
28  KH-12-144-09 1 /P Shatft, Throttle w/Lever & Seal
29  KH-25-086-27 4 /P Screw, Throttle Plate
30 KH-12-146-03 1 Plate, Throttle
31 KH-12-757-02 1 /P Kit, Float
32 KH-12-041-05 1 /P Gasket, Bowl
33  KH-12-104-01 1 /P Bowl, Fuel
34  KH-12-755-13 1 Kit, Needle w/Gasket (Includes Ref No. 35)
35 KH-12-041-06 1 S  Gasket, Bowl Ret Screw
KH-12-041-01 1 /P Gasket, Carburetor
KH-12-757-01 1 /P Kit, Carburetor Repair
KH-12-757-11 1 /P Kit, Choke Repair

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 47 of 76

2130 Tractor S/N 239,001 - 326,005

Fuel Tank

4 \‘:1._//__ ﬂ \Hu_ ..HH_.
N ==l
R ZN
e
T NJ... .ﬁ
.M\ HJ_J_ / f/ .-....q.._
AN
— {y _n/”ﬂ” C
..!.ra.:!.mv.{ v // B
S
o /WYIII:; w
e &% 3
/..f. ...\\__ / // q
/ V \
/ e , W
— / A =
..;I.;.!...mw \)ﬂj_,.. \ .

A e S
Yy \\‘ V/;.., .,...rr..rrni..rrli..ra. y
/ 7 \\//r;;!..}.,rf.fr-!..u m
[} ﬁl. I

/ N

——. . e h e
!..rra-ﬁmw e umww; / _x ; h. rr,..J...r-.!-Jrlalrr...\u

l
i
1
|
- |
_h..
_.r-'r
\
e r— "‘1‘
L
1
l
]

@_,.

4!
7o f if
,f A.._ k. il \\ l m“ ‘ \
,,Anumun\u . ,,,,, ! /
/ N /
,, N\ ’ /
/.;.rlIIUH.IIJH/ ) __\
- SN \\.\..
\\,._1../
isl
.



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Page 48 of 76

Fuel Tank

Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4  759-3330 1 /P Line, Fuel, 72 in. Lg (Part No. 759-3330is a

Bulk Item 10 ft Lg)

5 751-3112 1 S  Tank, Fuel
6 751-3124 1 S Cap, Fuel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 76

2130 Tractor S/N 239,001 - 326,005
Grille, Hood and Side Panels

RNy

AN

L.

-

g
5
W)

a1
Xy,
J

AR A

ST
, Am@/ﬁwr \\_;
P ? ///UU/ A -
- ‘Tm_/ g NS
D ,_ \W/
_/m_\v W N A,nu\_
(@) W
N
_/,ﬂw
\i/l/./llf
Hmmqu

-

/

“v.“wrw w
7 \MN ’
i

N /

e

— N

—
AN

oy Y

q
\\

\l“ﬂu..lﬂlﬂl/ /

,/./r

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
Grille, Hood and Side Panels

Page 50 of 76

Ref#  Part Number Qty S/P/F  Description

1 603-0211 1 Bracket, Grille LH

2 603-0212 1 S  Bracket, Grille RH

3 603-0262 1 S  Bracket, Upper Hood

4  703-2396 1 S Panel, RH Side

5 703-2397 1 S Panel, LH Side

6 703-2398 1 S Grille

7  703-2465 2 /P Link, Short Hood

8 703-2466 2 S  Link, Long Hood

9  703-2495 1 S  Screen, LH Panel
10 703-2496 1 S  Screen, RH Panel
11  703-2612 1 Guide, Hood
12 710-0351 8 /P Screw, Truss Mach Tapp, #10 x .50 Lg
13  710-0599 6 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
14 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
15  712-3087 2 /P Nut, Wing, 1/4-20
16 723-3059 1 /P Seal, Heat Baffle
17 726-0139 2 /P Nut, U-Type Speed, #10
18  726-3047 6 S  Retainer, Push Nut
19 731-3138 1 S Lens, Cub Cadet
20 731-3150 1 S  Reflector, Headlight
21  732-0334 4 S  Spring, Compression, .50 OD x.50 Lg
22  732-3116 1 Spring, Hood Latch
23  732-3121 2 Spring, Extension, .50 OD x 2.25 Lg
24 736-0175 8 S Washer, Spring, .265 x .562 x .025 Thk
25  736-0400 2 S  Washer, Flat, .218 x .62 x .063 Thk
26 738-3141 2 S  Bolt, Shoulder, .31 Dia x .75 Lg
27  748-3055 4 S  Bushing, Tapered
28  759-3747 1 S  Hood, Series 2000
29  777-1702 1 Graphic, Hood RH

777-1701 1 Graphic, Hood LH (Not shown)

30 777-1704 2 Graphic, AGS 2130
31 T77-2276A 2 S Strip, Protective
32 777-2283 1 S  Graphic, Warning Hot
33 1779-3536 2 Script w/Studs, Cub Cadet

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

— Nz =
O
<
©
o mﬂu A I.ml_"rl
: e
£ W=
©
o

iuuw,wz.

I

o ‘
3 \ bita
S o
O., N
©
2 /
ow 7
M_u Cpr —— | ,MMV
Ol: "’
o
«Q
23
S m vm [ S — ..\\mM/,,
— q //l\;
o ©
= @
@ W
_ .
— m 7,7
o= \
M= \
- = \
h Y,
>0
W AN \m N
S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Ignition/Electrical

Page 52 of 76

Ref#  Part Number Qty S/P/F  Description
1 KH-24-085-01 1 S  Stator, 15 Amp
2  KH-M-0548025 4 Screw, Stator Mounting M5 x 0.8 x 25
3  759-3336 1 /P Spark Plug
4  KH-M-0545010 2 /P Screw, Stator Harness Clip, M5 x 0.8 x 10
5 KH-X-728-1 1 Clip, Cable
6 KH-12-584-01 1 S  Module, Ignition
7  KH-SM-0545020 2 S  Screw, Ignition Module, M5 x 0.9 x 20
8 KH-X-42-15 1 /P Key
9 KH-12-025-28 1 Flywheel Assy
10 KH-12-468-03 1 /P Washer, Flywheel
11 KH-12-086-14 1 Screw, Flywheel, M10 x 1.5 x 45.8
12 KH-12-157-02 1 S Fan
13 KH-12-162-05 1 Screen, Grass
14  KH-12-112-01 4 S  Spacer, Fan
15 KH-M-0639016 4 S  Screw, Fan, M6 x 1.0 x 16
16 KH-M-0639016 2 S  Screw, Rectifier-Regulator, M6 x 1.0 x 16
17  KH-41-403-09 1 S  Rectifier-Regulator
18 KH-236602 1 S  Connector (3 contact)
19 KH-X-22-11 1 Washer, Lock, 1/4
20 KH-236473 1 Connector (3 contact)
21  KH-12-154-02 1 Clip, Stator Harness
KH-12-518-01 1 Lead, White, Ground to Kill, 19" (18 gauge,
fully insulated push-on tab and uninsulated
push-on tab terminal
KH-15-518-09 1 S Lead, Ground, Green, 6" (18 gauge, insulated
grip barrel eyelet terminals)
KH-25-518-08 1 Lead, Black, 11" (14 gauge, uninsulated

push-on tab terminals)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 76

2130 Tractor S/N 239,001 - 326,005

Implement Lift Handles

v

- N

I g

/ G
~,/ / mx\v
. NA\A// Awr.mfﬁu— AJHV,

RN //W J

C R
(N Afgv
,,_m [

N
.

y T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Implement Lift Handles

Page 54 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0057A 1 S  Handle Assy, Lift
2  603-0059 1 S  Shaft Assy, Lift
3 603-0136 1 Fork, Lift
4  703-2239 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75 Lg
7  710-0599 1 /P Screw, Hex Wash Tapp 1/4 x .50 Lg
8 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2.0 Lg GR5
9 710-3279 1 /P Screw, Hex Cap, 3/8-16 x 4.25 Lg GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex, Center Lock, Jam 3/8-24
14  712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
15  712-3004A 2 /P Nut, Hex Flanged Top Lock 5/16-18
16  715-0114A 2 S  Pin, Spiral Spring, 1/4 Dia x 1.50 Lg
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06 Thk
22  738-0145 1 S  Bolt, Shoulder
23  747-3175 1 S Rod, Index
24  748-3051 2 S  Bearing, Hex Flange, 1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335 Lg

WWW.mymowerparts.com



Page 55 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Implement Lift Hanger

,mmwv mz \ \W\\M
T wvn/un_.
<z Mm N

/J_FQ 2o

/!nw/ n
N\ 7 .
N \\\\\\mxf.w. ) / // //W v A ﬁ/v

| N NN -
— 3 /. \
JN( . AR I
A AN &
~ A‘.. — Huwmwwwwwwmmmmmwf
~ m e W T
«’”M« e /l/llll —
-~ RN
o~ 7/#_%/\/
() @
@ & r o<
u\ &) /B3y \H
-~ -~/
= =E
\\\\
o |
B
N //
\
A,
\ N\
N\ o
RN N g
NCRS
L J T
Ny N g
NN e
NN N
RN . ;
/%Wv /

yemm @ .wmvmww_

e b \\ ﬁ

H -
SN N O
m st
5 QIO

| Y \ ’ (< v
S = s s 5 x/ ,/hx\ .
N . .
A, / /

N, / .

. ;

N /

N .
\ /
s y
;/, <x /
N ’ ‘
. /
N, /
N J
"\ /
\ , /
./
/
/ i
,/ \\
\ Y,
,/ /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005
Implement Lift Hanger

Page 56 of 76

Ref#  Part Number Qty S/P/F  Description
1 603-0058 1 Bracket, LH Hanger
2 703-2233 2 Link, Lift
3 703-2234 1 Bracket, RH Hanger
4  703-2456 2 Bracket, Lift
5 710-0260 4 S Bolt, Carriage, 5/16-18 x .62 Lg
6 711-3319 1 S  Ferrule, Adjustment
7  712-0431 5 S  Nut, Hex Flanged Lock, 3/8-16
8 712-3004A 4 /P Nut, Hex Flange Top Lock 5/16-18
9 712-3048 1 S Nut, Hex Jam, 1/2-13 GR5
10 712-3083 1 /P Nut, Hex Top Nylon Lock 1/2-13
11  714-0145 1 S  Pin, Internal Cotter, .092 Dia x 1.63 Lg
12 736-3125 3 /P Washer, Flat, .50 x 1.5 x .15 Thk
13  738-0507B 3 S  Bolt, Shoulder
14  738-0430 2 Bolt, Shoulder

WWW.mymowerparts.com



9623 or 606-561-4983

6/8-

For Discount Cub Cadet Parts Call 606

Page 57 of 76

2130 Tractor S/N 239,001 - 326,005

Labels

A- -.
iy _.
A- |
iy _.

N
[V
o]
.‘l_
(7]
(4]

<
.

.

ul

.—.‘

V__j
I
wu

“.. / __., -

..___“_“" g__

(0
o))

-
-

&)
L
a)

“THE
Jiv

)

.=_ .

i)

g

_:,l.

L
)
o

|
IR
(o]
N
-

Y

bl

________
m- . |
0 ——v

m

‘ ]
\
_v_______“_________________

l..-l

!
i
!
L




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Page 58 of 76

Labels
Ref#  Part Number Qty S/P/F  Description
777-4571  777-4571 1 S LABEL-CUB W/SPRIG
777-1716  777-1716 1 LABEL-SEAT ADJ RELEA
777-4267  777-4267 1 S LABEL-DASH
777-4535  777-4535 1 S  LABEL-AGS 2130
777-4511  777-4511 1 S LABEL-CUB BY MTD RH
T777-4542  777-4542 1 LABEL-CUB BY MTD LH
777-4485  777-4485 1 LETTERS W/SPRIG-CUB
777-1915A  777-1915A 1 S LABEL-REAR FENDER

WWW.mymowerparts.com



Page 59 of 76

001 - 326,005

)

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,

Labels (Cont

N

Q
o™
ll
.n“
<

[N

1

P
).

m
T
-
N
™
T}

2 1(

a—_

. %)

0 e

i
;____!____““"




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Labels (Cont.)

Page 60 of 76

Ref#  Part Number Qty S/P/F  Description

777-3947  777-3947 1 S  GRAPHIC-TENSION LEVER
T77-2276A  777-2276A 1 S STRIP, PROTECTIVE PO

777-4317  777-4317 1 S  LABEL-IGNITION

777-2283  777-2283 1 S GRAPHIC,WARNING HOT
777-9192B  777-9192B 1 S LABEL-DECK SAFETY

777-1584  777-1584 1 S LABEL-DANGER CUT FIN

777-9341  777-9341 1 S LABEL-ASSEMBLE CHUTE

777-1426  777-1426 1 S LABEL

777-5371  777-5371 1 LABEL-MODEL/SERIAL #

777-6181  777-6181 1 LABEL-DATE/CODE

777-2101  777-2101 1 S LABEL-FRAME COVER

777-2041  777-2041 1 S GRAFIC-MADE IN USA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 76

- 326,005

001

2130 Tractor S/N 239

Labels Il

P
___.. _-:_ _—!.

T
u
_

...1__

1 _ﬁ 1

LAY

TRANSMISSION RELEASE LEVER

= s WO ™

WARAR-NY MO

AN CAUTLH

-~

[

D

1
[/



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005 Page 62 of 76

Labels II
Ref#  Part Number Qty S/P/F  Description

777-3947  777-3947 1 S  GRAPHIC-TENSION LEVER

777-1714  777-1714 1 GRAFIC-RELEASE LEVER
T77-2276A  777-2276A 1 S STRIP, PROTECTIVE PO

777-4317  777-4317 1 S  LABEL-IGNITION

777-2283  777-2283 1 S  GRAPHIC, WARNING HOT
777-9192B  777-9192B 1 S LABEL-DECK SAFETY

777-1584  777-1584 1 S LABEL-DANGER CUT FIN

777-9341  777-9341 1 S LABEL-ASSEMBLE CHUTE

777-1426  777-1426 1 S LABEL

777-2456  777-2456 1 LABEL-1.D. PLATE

777-6181  777-6181 1 LABEL-DATE/CODE

777-2041  777-2041 1 S GRAFIC-MADE IN USA

777-5371  777-5371 1 LABEL-MODEL/SERIAL #

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o

& ® N
| ¢
W
LT , :
G ) 0 g7 )B)

Page 63 of 76

/
/5
ﬂro_\v
)y
IAIA\ — N,
\ v ..... <
( // S \A/.mw
N N A -
¢ & ,u“/vr —_— mnu,.mm\
PN W
K9] A ) W, e
(W AN AN
3 NSV
..b., //U/T/A \A n
& NS )
™ M w,/(\ —
_ /I\\lll...l...ll
l e
o
S -
\ —
% \\ m\ N
o 7 \, O /\,/,v
Z 2 \_x7/v A N
= ..A.Ia. N N / t/lrnﬂ
0o A \
- = A\mw: \, \ ﬂ//
m w \ﬂ_/v A \\br/. S /ﬂﬂ/v
o 5 . N =
© < ~ a0 C Amm,‘%/ =
- = "\, Im-
— S { / ///,u,,.\vu
© =y
o N S/ Ll
™ .
— m — m Mv \W./Hv
~ (@—efy /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Oil Pan/Lubrication

Page 64 of 76

Ref#  Part Number Qty S/P/F  Description
1 KH-12-009-23 1 Plate, Closure
2 KH-12-032-03 1 /P Seal, OIl (PTO end)
3  KH-SM-839045 12 S  Screw, Closure Plate M8 x 1.25 x 45
4 KH-12-096-02 1 S Cover, Oil Pump
5 KH-SM-545016 3 S  Screw, Oil Pump Cover, M5 x 0.8 x 16
6 KH-12-153-05 1 O-Ring, Oil Pump
7  KH-12-393-01 1 Pump, Oil
8 KH-52-099-06 1 S  Switch, Oil Pressure
9 KH-M-0639055 2 S  Screw, Oil Filter Adapter, M6 x 1.0 x 55
10 KH-12-029-03 1 S  Adapter, Oil Filter
11  KH-12-050-08 1 S  Filter, Ol
12 KH-12-041-07 1 Gasket, Oil Filter Adapter
13  KH-12-208-02 1 S  Body, Oil Pump Relief Valve
14  KH-12-462-02 1 Piston, Oil Pump Relief Valve
15 KH-12-089-16 1 Spring, Oil Pump Relief Valve
16 KH-12-126-16 1 S  Bracket, Oil Pump Relief Valve
17 KH-SM-545016 1 S  Screw, Screen Cover M5 x 0.8 x 16
18 KH-SM-545016 1 S  Screw, Oil Pick-Up M5 x 0.8 x 16
19 KH-52-154-01 1 /P Clip, Oil Tube
20 KH-12-153-04 1 O-Ring, OIil Pick-Up
21  KH-12-381-01 1 S  Oil Pick-Up Assy
22  KH-12-123-09 1 Tube, Oil Fill
23  KH-41-153-01 1 /P O-Ring, Lower Oil Fill Tube
24  KH-52-032-14 1 Seal, Rubber
25  KH-X-25-44 1 Washer, Plain, 5/16
26 KH-47-038-26 1 Dipstick Assy
KH-41-518-20 1 Lead, Blue, 6" (18 gauge uninsulated push-on

tab & fully insulated push-on tab terminals)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

—

/ 1
= —)
_-w /!... .1\\ \L
©
° N
g \ LO)
o T,
Iy \\ b
_f [~
h L Ik\\
\___...__‘ m
P S
_\\. ~ /._ pU-
() %
z,......__....\ ._m
“m“ﬂ_unnmmmm -
A G .._.__m__x O
P o pr” 1.1.....L|_.|.H..r;ur W
A
N 2
Y -
N W

2130 Tractor S/N 239,001 - 326,005

PTO Clutch




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005 Page 66 of 76
PTO Clutch
Ref#  Part Number Qty S/P/F  Description
1 710-3029 1 /P Screw, Hex Cap, 7/16-20 x 1.25 Lg GR5
2 710-3291 1 S  Screw, Hex Cap, 5/16-24 x 3.0 Lg GR5
3 711-3351 1 Spacer
4  712-3057 1 S Nut, Hex, 5/16-24 GR5
5 717-3385 1 S  Clutch Assy, PTO
6 736-0171 1 S  Washer, Lock, 7/16
7  736-3082 1 S  Washer, Flat, .445 x 1.5 x .172 Thk Hdn

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 76

",
=, FII

. oy i
Iﬁﬂ_- .r,.:...: JI!FJJu,._Imm.

",

- s T " . ﬂ"

7 \m “.-_11 - -.I",J“.r..r l.,_.._.,. _r.,..-.... ”‘.m
* —

-

WWW.mymowerparts.com

2130 Tractor S/N 239,001 - 326,005

Rear Wheel



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005 Page 68 of 76
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3104 2 S  Tire,Cub Tread, 20x 9 x 8
1 634-3005 2 S Rim Assy, Rear
2 712-3050 8 /P Nut, Lug, 7/16-14
3 734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 69 of 76

OO, 3
T &5
o \ AN +—
X N ol
I o h TN A
N ) ﬁ O O (©) Q.
A A N \ g R g — q
N I TR n T
N\ . A\ v "
\\\,,ﬂ \ N _rmwu \\ ,,N /A, W/ y Ve W
N\ 7N L 5
RN N
b - \\ ml \mw\ ”w. /”/ Aﬂwiiw_ ///W/A,qu\v s m
- H \_‘\ AV \“\ \v/ .A/ // ///Ww. ﬁ ) nmwlﬁllﬁl.#wwwuurﬁ y
] MH\\\\\ / e/ / // W n / @ .
S _ \ A Y oy - - ]
% W NNWMWW\ Mh/, /”Mv MM|.- ..wilw.“ \I*I.M”Mah@f\mwvw i “WVTLEWW\ H& rwl//{,/f hﬂmm =
S > RN\ A g ]
AN \m._..lu // .,f " / /7 g / \Y .\ /, s, o e - .mwuﬂl N
© \MWWW& AR .i..:/”m _—— __‘wﬁ‘./ . wwv \nﬁm&r ] \m Jmm_r_.mp,/ =y (™ j\ / § R N (<)
S o/ N\ AN 7 A
g T/ Y AN G A A
o A O ) 8\ (@
% \\\ // ~— \\ﬁ/ ﬁ(\ ._ { , ,., N“.c /w
N +— \WA\ n ﬂm v \\h/ ﬁ\Ow./ \ \ /, \\o.\ N
= £ \ A 4 ; \ /, S N
o A © ) NI -’ m + )
Do u e e / ~
5 w I mnmwu, \
m n A/_H.L ,4.
e \ \
M m /;/z \\.,\._,.‘
= W, S
MH_U % /uﬂ/ \\ \\
N /f.,;,.,“\AV\_\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Seat and Support

Page 70 of 76

Ref#  Part Number Qty S/P/F  Description
1 703-2394 1 Bracket, RH Seat Pivot
2  703-2395 1 S  SeatBase
3  703-2477 1 Bracket, LH Seat Pivot
4  710-0451 6 /P Bolt, Carriage, 5/16-18 x .75 Lg
5 710-0601 4 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
6  712-3004A 8 /P Nut, Hex Flange Top Lock 5/16-18
7  720-0190 1 S  Knob, Seat Adjuster
8 731-3154 4 Slide, Seat
9  732-3080 2 S  Spring, Compression 1.90 x 2.4 Lg
10  732-3098 1 Adjuster, Seat
11  738-0140 2 S  Bolt, Shoulder
12 738-0372 4 S  Spacer, Shoulder
13  757-3003 1 S  Seat, Medium Back
14 777-1713 1 S  Graphic, Seat Back Script
15  777-1716 1 Graphic, Seat Adjuster
16 777-2041 1 S  Graphic, Made in USA

WWW.mymowerparts.com



Page 71 of 76

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Starting System

\
Amwv

.‘muy.
. \\|uunnnmwd/uuvv

p m A \}mv b
o e i, ;
\w\\ & ~ /N _,/;\)UA Sy
Nl // /// NNWW Prng A.

s =
NACR

- A\my /AR ﬁm,,,ﬁmow _ammmwv
DA Jm muw_ ( ) ,mevl _\\J/

s QYR

% W ok

/ T Ammw a_//, N \\

o) / Y 4
SN b// / nmw_vyw N
%

., S

,//\ﬂﬂﬂv
L

——

N

A\ m.n.“./v. IIIIIIII LWv‘ MWWUVI\

AM r..m.n\;y ™
e ﬁU!vH

[
o “nv _m/wau

:o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Starting System

Page 72 of 76

Ref#  Part Number Qty S/P/F  Description
1 KH-M-839080 2 S  Screw, Bendix Starter M8 x 1.25 x 80.6
2 KH-12-098-03 1 S  Starter, Solenoid Shift Assy (Includes Ref No.
3 thru 19)(Nippon Denso)
3 KH-52-100-10 2 Nut, Starter
4  KH-12-081-02 1 Cap, Drive End
5 KH-12-090-10 1 Lever, Starter Drive
6 KH-52-468-14 1 Washer, Thrust
7  KH-52-100-08 2 Nut, Stop Collar
8 KH-52-141-03 1 S Ring, Retainer
9 KH-52-435-02 1 /P Solenoid
10 KH-52-100-09 1 Nut, Starter
11 KH-12-239-01 1 Drive, Pinion
12 KH-12-170-03 1 Armature, Starter
13 KH-12-471-01 1 Frame
14  KH-52-221-01 1 kit, Brush (Includes Ref No. 15)
15 KH-52-089-09 4 Spring, Brush
16 KH-52-323-03 1 Holder, Brush
17 KH-52-168-01 1 Insulator
18 KH-12-301-01 1 Cap, Commutator End
19 KH-52-211-05 2 Bolt, Thru
KH-M-839080 2 S Screw, hex. flange M8x1.25x80 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-M-0841080 1 S Nut, hex. flange M8x1.25 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-25-098-09-S 1 S  Starter assembly solenoid shift (Delco) Not
shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 09-S)
KH-25-755-33-S 1 Kit, pinion drive Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 09-S)
KH-25-141-05-S 1 Ring Not shown; Delco-Remy SOLENOID
SHIFT STARTER (25 098 09-S)
KH-25-221-01-S 1 Kit, brush Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 09-S)
KH-25-435-05-S 1 S Kit (Includes 3 Torx head screws), solenoid
(plunger is part of the solenoid); Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-25-086-113-S 3 Screw, external Torx head M4x0.7x26 Not

shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 09-S)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 73 of 76

u..J

2130 Tractor S/N 239,001 - 326,005

Steering

®
H

i,

® O € [
,Q ﬁ ﬁ o)
2928 w @ ,

4 i
\ \, .‘ , nmr\\ auvv bsﬂl ™ m
'v. \\\\\\ lR = _l
\\w - é,umu vﬁv. .... 1\ v (Y SN
Aﬁulrl ﬂ \ “\ NS m
s l'qv@ - —adf] -
n,\S /V h \\u‘wmﬁ/ -
N h\\.\// p7 ot N\ \_./
NaVy /g L (@
l‘mm \\\ Y h/! \v
N /mw\u
TN L
P L/ h\mo/ @m\ v
AH_\V Cmv L) =



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005

Page 74 of 76

Steering
Ref#  Part Number Qty S/P/F  Description
1 603-0250 1 /P Segment Assy, 18T -Steering
2 603-0064 1 Arm Assy, Lower Steering
3 603-0236 1 S  Housing Assy, Steering [Includes Ref No. 24
(Qty 2), 28 (Qty 1) & 29 (Qty 2)]
4  631-0005 1 S  Wheel, Steering
5 710-0258 2 S  Screw, Hex Cap, 1/4-20 x .62 Lg
6 710-0601 4 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
7 712-0237 1 S Nut, Hex Center Lock, 5/16-24
8 712-3001 4 S Nut, Hex Jam, 3/8-24 GR5
9 712-3012 1 S Nut, Hex Slotted, 1/2-20 GR5
10 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
11  712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
12 714-0115 1 S Pin, Cotter, 1/8 Diax 1.0 Lg
13  714-3004 1 Pin, Cotter, 3/32 Dia x 1.25 Lg
14 717-3382 1 Pinion, Steering
15  722-3019 1 Gasket, Steering
16  723-0156 4 S Joint, Ball, 3/8-24
17  731-3139 1 Insert, Steering Wheel, Cub Cadet
18 736-0242 1 /P Washer, Bell, .340 x .88 x .06 Thk
19 736-0272 1 S  Washer, Flat, .510 x 1.0 x .06 Thk
20 736-0351 1 S  Washer, Flat, .760 X 1.50 X .030 Thk
21  736-0355 1 /P Washer, Flat, .56 x 1.0 x .040 Thk
22  736-0921 1 S  Washer, Lock, 1/2
23  736-3013 2 S  Washer, Flat, .531 X 1.0 X .027 Thk
24 736-3132 1 Washer, Rubber Flat, .50 x 1.12 x .125 Thk
25  737-3000 2 S  Fitting, Lube, 3/16 Drive Type
26 738-3105 1 Shaft, Steering
27  741-3025 1 Bearing, Flange
28  747-3171 2 Rod, Tie
29  748-0108 1 S  Bearing, Flange, .503 ID
30 748-3007A 2 S  Bearing, Bronze Flange, .75 ID

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

-,

Page 75 of 76

©
A\mm/”
_H/m,mv A ﬁ\\
N, M“Dx\\\
// \ nw// .
\ - M @
,A \ \ f\ (
Kﬁ \ W
| SN/
/ ;A ) N\ . N
~ : Q./ o /”/ nm”u_ v .U,v Cc\
\ ll..mkmv.dr !:./l// ?_\

o) ~d
o »MM
=) \
O
AN
(40]
—
o
C n
235
o™ © A
(V] .m \_ 3
Z 5 a
9 C \\.‘ym”w/\»lf

€L,
m m e h‘__mmw
g8 I
g o e

Ve

= £ =)
% % F, \_ .
- O ) m L
N = /\ oT

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 239,001 - 326,005 Page 76 of 76
Transmission Controls
Ref#  Part Number Qty S/P/F  Description
1 603-0272 1 Pivot Assy, Sleeve
2  631-0009 1 S  Knob, Shifter
3 703-2368 1 Bracket, Gear Shift
4  710-0449 1 S  Bolt, Carriage, 5/16-18 x 2.25 Lg GR5
5 710-0597 2 /P Screw, Hex Cap, 1/4-20x 1.0 Lg
6  711-3397 1 Ferrule, Adjustment
7 712-0271 2 /P Nut, Hex Sems, 1/4-20
8 712-0346 1 S Nut, Hex Jam Lock, 1/2-20
9 712-3001 1 S Nut, Hex Jam, 3/8-24 GR5
10  712-3004A 1 /P Nut, Hex Flange Top Lock 5/16-18
11  712-3008 1 S Nut, Hex Jam, 3/8-16 GR5
12 712-3027 3 S  Nut, Hex Flange Lock, 1/4-20
13  714-0104 4 S  Pin, Internal Cotter, 5/16 Dia x 1.12 Lg
14  732-3094 1 S  Spring, Compression, .63 ID x 2.0 Lg
15 732-3118 1 Spring , Extension, .38 OD x 1.44 Lg
16  736-0185 3 S  Washer, Flat, .406 x.75 x .063 Thk
17  736-0237 1 /P Washer, Flat, .64 x 1.25 x .100 Thk
18 736-3022 2 S  Washer, Bell
19 736-3092 1 /P Washer, Flat, .265 x 1.0 x .030 Thk Hdn
20 747-3212 1 Lever, Speed Control
21  747-3215 1 Rod, Gear Shift
22 747-3217 1 Rod, Clutch Adjustment
23  748-3053 1 Bushing, Control Lever
24  750-0684 1 Spacer, .39 ID x .63 0D x 1.25 Lg (Used on

Serial no. 272,500 & below)

WWW.mymowerparts.com



